
WATER RESOURCES AND UTILITIES
 

Sanitary Sewer Plan



Comprehensive Plan

Sanitary Sewer Element

City of Belle Plaine

April 2018

Submitted by:

Bolton & Menk, Inc.

1960 Premier Drive

Mankato, MN 56001

P: 507-625-4171

F: 507-625-4177

BMI No. M15.112777



Prepared by: Bolton & Menk, Inc. Certification
Sanitary Sewer Element ǀ M15.112777

Certification

Comprehensive Plan

for

Sanitary Sewer Element

City of Belle Plaine, MN

BMI No. M15.112777

April 2018

I hereby certify that this plan, specification or report was 
prepared by me or under my direct supervision, and that I 
am a duly Licensed Professional Engineer under the laws of 
the State of Minnesota. 

By:
D. Joseph Duncan II, P.E.
[...]
of the treatment facility consisted of converting a portion of the stabilization ponds to a mechanical 
treatment facility and keeping a portion of the existing ponds for additional treatment.  The 
mechanical facility consists of pretreatment, extended aeration activated sludge (oxidation ditch) 
with biological phosphorous removal, final clarification, ultraviolet disinfection, aerobic digestion 
and reed beds for biosolids treatment and storage.  Chemical addition for phosphorous removal is 
used for both the stabilization pond and mechanical facility.

The revised stabilization pond facility is designed to treat an average wet weather flow of 0.210 
million gallons per day (mgd) with a 5-day biochemical oxygen demand (BOD) of 280 pounds per 
day.  The stabilization ponds discharge on a seasonal basis to the Minnesota River with the 
following limits:  25 mg/l – Biochemical Oxygen Demand (BOD); 45 mg/l – Total Suspended 
Solids (TSS); and 1 mg/l – Total Phosphorous.

The mechanical treatment facility is designed to treat an average wet weather flow of 0.840 mgd 
with a 5-day BOD of 1,540 pounds per day.  The mechanical facility discharges on a continuous 
basis to the Minnesota River with the following limits:  25 mg/l – Biochemical Oxygen Demand 
(BOD); 30 mg/l – Total Suspended Solids (TSS); and 1 mg/l – Total Phosphorous.

VI. Population, Flow and Loading Projections
The Metropolitan Council adopted Thrive MSP 2040 as the new regional development guide on 
May 28, 2014. The population projections in the table below are from the 2015 System Statement 
for the City of Belle Plaine issued September 17, 2015.

In order to project the adequacy of the various wastewater treatment processes the average amount 
of wastewater produced is required.  Review of water use in the City of Belle Plaine during the 
period 2013-2017 indicates an average total per person demand of 87.71 gallons per day for 
drinking water. The City of Belle Plaine does not have a high groundwater table so it is reasonable 
to assume a similar volume of wastewater. This report uses 88 gallons per person per day of 
wastewater.  Peak flows were determined by multiplying the average flows by a factor of 3.0.  
Using the design criteria from the wastewater treatment facility plans and determining the ratio 
between average and peak hourly flows determined this value. 

The Biochemical Oxygen Demand (BOD) and Total Suspended Solids (TSS) loadings were 
determined by using average measured values at the influent to the waste water treatment facility 
during the period January 1, 2016 to April 4, 2018. The estimated July 1, 2016 population of 7,009 
persons from the United States Census Bureau Quick Facts webpage was used to convert to a per 
capita value. 

Table 7.1 – Loading Values
Parameter Average Influent 

Concentration
Loading Per Capita

BOD 140 mg/L 0.113 lb/capita/day
TSS 168 mg/L 0.135 lb/capita/day



Prepared by: Bolton & Menk, Inc. Evaluation of Treatment Facilities
Sanitary Sewer Element ǀ M15.112777  Page 9

Measured values for phosphorous were not available so the design criteria from the wastewater 
treatment facility plan of 0.008 lb/capita/day was used. 

Table 7.2 - Population, Flow and Loading Projections

Year Population
Average 

Flow 
(mgd)

Peak Flow 
(mgd)

BOD 
(lbs/day)

TSS 
(lbs/day)

TP
(lbs/day)

2020 7,800 0.686 2.058 881 1,053 62.4
2030 10,100 0.889 2.667 1,141 1,364 80.8
2040 12,600 1.109 3.327 1,424 1,701 100.8

VII. Evaluation of Treatment Facilities
A. General

The wastewater treatment facility processes were evaluated using the criteria from the 
“Recommended Standards for Wastewater Facilities” or more commonly called “Ten State 
Standards”.  Using these standards and the population, flow and loading estimates from 
above, each process was evaluated on when its capacity would be exceeded. 

Since the Belle Plaine wastewater treatment facility uses a stabilization pond system and a 
mechanical treatment system, each process was evaluated separately.  Total capacity is 
determined by adding together the limiting factors for the stabilization pond and mechanical 
treatment system to determine the actual treatment capacity.

B. Stabilization Ponds

Stabilization ponds are evaluated upon hydraulic and organic capacity.  Table 8.1 lists the 
pond design criteria and Table 8.2 shows the capacity of the stabilization pond system.

Table 8.1 - Stabilization Pond Design Criteria
Parameter Value

Acres
- Primary 13.3

- Secondary 21.2
Total 34.5

Volume
- Primary 17.35

- Secondary 41.7
 Total 59.05

Table 8.2 - Stabilization Pond
Parameter Design Requirement Capacity (Population)

Hydraulic Capacity 180 days 3,728
Organic Loading 21 lb/acre/day 2,472

The organic loading is the limiting factor for the pond system and can handle a population of 
2,472 persons.

C. Mechanical Treatment System

Mechanical wastewater treatment facilities include two separate processes when combined 
form an integrated treatment system.  The processes are commonly referred to the “liquid 
stream” and the “solids stream”.  The liquid stream combines various treatment components 



Prepared by: Bolton & Menk, Inc. Evaluation of Treatment Facilities
Sanitary Sewer Element ǀ M15.112777  Page 10

to convert the wastewater into natural byproducts of biological stabilization and the 
capabilities of the liquid stream determine the quality of the effluent produced by the facility.  
The solids stream combines treatment components to stabilize, thicken and store the solids 
byproducts produced by the liquid stream for eventual incorporation into the soil.  Some 
processes are evaluated on average wastewater flows whereas others are evaluated on peak 
flows.  The plans include references for future treatment units.  The analyses of processes 
include capacity if these additional processes are added.  Results are tabulated in the 
following tables along with a brief description.  

1. Pretreatment

Pretreatment facilities are provided to remove sticks, rags, grit and other materials to 
insure that they do not interfere with subsequent wastewater processes.  The 
pretreatment process consists of a mechanical fine screen with manual screen backup 
and a grit removal system.  

Table 8.3 - Existing Pretreatment Facilities

Equipment Capacity, Peak 
(mgd)

Capacity
(Year)

Fine Screen 4.8 2040+
Grit Removal 4.0 2040+

The pretreatment facilities have capacity for a population of approximately 15,151 
persons which exceeds the 2040 population forecast.  The plans show room for an 
additional pretreatment facility similar to the current building.  Assuming similar 
equipment is installed during an expansion of the pretreatment facilities, capacity 
would be doubled to handle 8.0 mgd, and providing capacity for a population of 
approximately 30,303 persons.

2. Biological Treatment (Oxidation Ditch)

The City of Belle Plaine operates an extended aeration activated sludge process for 
biological treatment. The major benefit of operating this type of process is the long 
retention times that allows for effective and efficient operation even when flows and 
strengths vary widely.  Additionally, the activated sludge system is designed for 
biological phosphorous removal and occurs in an anaerobic basin preceding the 
oxidation ditch.  The City has four oxidation ditches.  Each oxidation ditch is 313-feet 
long with a depth of 10-feet.  The anaerobic selector basin preceding the oxidation 
ditch is approximately 38-feet long, 17-feet wide and 11-feet deep.  The oxidation ditch 
design criteria are presented in Table 8.4 and as shown below in Table 8.5, organic 
loading is the limiting factor for the activated sludge process with capacity for 23,800 
persons.

Table 8.4 - Oxidation Ditch Design Criteria
Parameter Value

Number 4
Basin Volume (ft3) 349,080

Basin Volume (gallons) 2,611,200

Table 8.5 - Activated Sludge Process – Oxidation Ditch (Existing)
Description Design Requirement Capacity

Hydraulic Retention Time 18 Hours 34,792
Organic Loading Rate 15 lb BOD/day 23,800

3. Secondary Clarifier



Prepared by: Bolton & Menk, Inc. Evaluation of Treatment Facilities
Sanitary Sewer Element ǀ M15.112777  Page 11

Activated sludge secondary clarifiers are designed to meet thickening as well as solids 
separation requirements.  Scum collection and removal facilities are provided as well.  
The City of Belle Plaine has one, 52-foot diameter clarifier that operates at a 14-foot 
water level and the design criteria is presented in Table 8.6.  As presented in Table 8.7, 
the surface overflow rate governs the capacity of the clarifier and the clarifier can 
handle wastewater from 21,713 persons which exceeds the forecast 2040 population.

Table 8.6 - Secondary Design Criteria
Parameter Value

Number 1
Surface Area (ft2) 2,123

Depth (ft) 14

Table 8.7 - Final Clarifier (Existing)

Description Design Requirement Capacity 
(Population)

Surface Overflow Rate 900 gpd/sq. ft. 21,713
Solids Loading Rate 35 lb/day/sq. ft. 26,283
Weir Loading Rate 30,000 gpd/lin. Ft. 25,703

4. Disinfection

A disinfection system is required to disinfect the treated wastewater prior to entering 
the receiving stream.  As per the City’s NPDES permit, they must disinfect the treated 
wastewater for the months of April through October.  The City of Belle Plaine uses an 
ultraviolet light disinfection system.  This type of system uses ultraviolet light to kill 
bacteria in the water.  According to Ten State Standards, disinfection systems must be 
designed to handle the peak flows, therefore, peak flows are used to evaluate capacity.  
As shown in Table 8.8, the ultraviolet disinfection system has capacity for 
approximately 18,181 persons which exceeds the 2040 population forecast.

Table 8.8 - Disinfection System

Description Design Capacity Capacity 
(Population)

UV System 1.6 mgd 18,181

The current system has two modules with a total of 20-bulbs per module.  The plans 
indicate that an additional 20-bulbs can be added per module, which is assumed will 
increase the capacity of the UV system.  It is assumed that by adding an additional 20-
bulbs per module, the capacity will be doubled to 3.2 mgd and can handle a population 
of 36,362 persons.

5. Biosolids Processing

Wastewater biosolids consists of solids from raw wastewater and biological solids 
generated in the treatment process.  The City of Belle Plaine treats biosolids using an 
aerobic digester and after digestion, the biosolids are placed into reed beds where the 
biosolids are stored and dewatered.  Table 8.9 lists the design criteria for the biosolids 
treatment system.  Table 8.10 presents the capacity of each process.  Capacity of each 
process was determined by using 0.115 lb solids/capita/day.  This value was 
determined by assuming 65 percent of influent BOD (0.113 lb BOD/capita/day) is 
biosolids. It is also assumed that 35 percent of influent phosphorous is reduced through 
the biological process. Fifteen lbs. solids are produced per lb. of phosphorous reduced.  
The lb/capita/day values were determined from the average measured values for BOD 



Prepared by: Bolton & Menk, Inc. Summary of Existing Treatment Facilities
Sanitary Sewer Element ǀ M15.112777  Page 12

and the design criteria for the wastewater treatment improvements was used for 
phosphorus.

Table 8.9 - Biosolids Treatment Design Criteria
Parameter Value

Aerobic Digester
Number 2

Volume/digester (gals.) 92,000
Reed Beds

Number 8
Area/cell (ft2) 5,500

Table 8.10 - Biosolids Processing

Description Design Requirement Capacity 
(Population)

Aerobic Digester 27 days @ 59 F 7,900
Reed Beds

-Organic Loading 6 lb/ft2/yr. 6,290

The limiting factor for the biosolids system is the organic loading rate of the reed beds 
and is limited to a population of 6,290 persons.

The plans for the mechanical treatment facility indicate there is space for the two 
additional aerobic digesters of the same size.  Addition of these would increase the 
capacity of the digesters to handle 23,700 persons.

The plans do not show expansion of the reed beds, however, since the east stabilization 
ponds have been removed from service, it is expected that additional reed beds could 
be placed north of the existing reed beds.  Adding eight additional reed beds would 
increase the capacity to 12,580 persons based on the original design assumptions, but 
likely much higher since the existing reed bed system is exceeding design expectations.

VIII. Summary of Existing Treatment Facilities
As discussed above, the capacity is determined by adding together the limiting factors for the 
stabilization pond and mechanical treatment facility.  Table 9.1 presents the capacity for the liquid 
and solids streams for the combined facility and planned future capacity.  The future capacity is 
assumed as doubling the treatment facility such as adding one additional oxidation ditch, one 
additional clarifier and fully expanding the disinfection system.  Future capacity of the reed beds is 
determined by assuming an additional eight reed beds are added.

Table 9.1 - Wastewater System Flow Capacity

Description
Existing Capacity 

(Population)
Planned Future Capacity 

(Population)
Liquid Stream

Stabilization Pond 2,472 2,472
Disinfection (UV system) 18,181 36,362

Total 20,653 38,834
Solids Stream

Stabilization Pond 2,472 2,472
Reed Beds – Organic Loading 6,290 12,580

Total 8,762 15,052



Prepared by: Bolton & Menk, Inc. Cost Implications
Sanitary Sewer Element ǀ M15.112777  Page 13

  

As presented in Table 9.01, the solids stream is the limiting factor with capacity for approximately 
8,762 persons.  Assuming expansion of the various processes as previously noted above, the solids 
stream (reed beds) would limit the treatment facility, with a total capacity of 15,052 persons which 
exceeds the 2040 population forecast.

IX. Cost Implications
The range of costs for upgrading the mechanical treatment system liquid and solids stream 
(additional oxidation ditch, secondary clarifier, upgrading UV system, new digesters and reed beds) 
is estimated to be $9 million dollars in 2018 dollars.  The cost for upgrading will be dependent 
upon the type of processes required and any potential changes in the City’s effluent limits.    

The operation and maintenance costs will increase due to additional power usage, chemical usage 
and additional maintenance requirements.



Prepared by: Bolton & Menk, Inc. Appendix
Sanitary Sewer Element ǀ M15.112777

Appendix A: Figures



[Ú

[Ú

[Ú[Ú

+¡

+¡

GfWX

GbWX

R obert Creek

Un
na

me
d C

ree
k

Unnamed Stream

Unnamed Stream

Minnesota River
Unna medStr eam

Minnesota River

Unnamed Stream
Main Street East

Stoppelmann Boulevard
Belle Plaine Trail

Blakeley Trail

Oa
kc

re
st 

Tra
il

Old Highway 169 Boulevard
Park

Boulev
ard

Me
rid

ian
St

re
et

S o
ut

h

225th Street West
Union Trail

Commerce Drive West As
h S

tre
et 

So
ut

h

Li ndsey Lane

Orchard Street East

Scott Lane

Ho
me

ste
ad

 Av
en

ue

Church Street West

Riverview
Lane

Ce
da

r S
tre

et 
So

uth

State Street West
Court Street West

Main Street West

Court Street East

Wi
llo

w 
St

re
et 

So
ut

h

Church Street East

Kittson Boulevard

Forest Street West

Enterprise Drive East

Suns
et Drive

South Street East

Harve
st Way

Me
rid

ian
 Av

en
ue

220th Street West

Ja
so

n A
ve

nu
e

230th Street West

Goshen Trail

Hickory Boulevard

Johnson Memorial Drive

South Street West

Quarry Trail

La
red

o A
ve

nu
e

Union Hill Boulevard

I ag
oB

ou
le v

a r
d

Galena Way

240th Street West

Fabor Avenue

250th Street West

235th Street West

228th Street West

Ge
rm

an
 R

oa
d

Commerce Driv e
Ea

s t

Walnut Street Nor th

Hi
ck

ory
Bo

ule
va

rd
So

u t
h

Ga
len

aA
ve

nu
e

Go
sh

en
 Bo

ule
var

d

Sa
ge

 Av
en

ue

Meridian Circle

Carver County
Scott County

Ca
rv

er 
Co

un
ty

Sib
ley

Co
un

ty

Scott County
Sibley County

Ma
p D

oc
um

en
t: \

\ar
cs

erv
er1

\G
IS\

BE
LL

\M
15

11
27

77
\ES

RI
\M

ap